BLACK HORSE
OFF ROAD

INSTALLATION INSTRUCTIONS
PART #: CBB-HYB6201
BULL BAR 2011 JEEP GRAND CHEROKEE



INSTRUCTIONS

BLACK HORSE

APPLICATION: 2007-08 HYUNDAI SANTA FE

OFF ROAD
N )
N\, y - 5 |
\ 0
o )
® @ ®)
ITEM QTY CONTENTS TOOLS
SAFAR| BAR ASSEMBLY (PURCHASED SEPARATELY) 3/4" WRENCH
BRACKET, PASSENGER (2) AND DRIVER (3) 17MM SOCKET
SPACER TUBE 13MM SOCKET
1/2-13 X 2.00" HEX HEAD BOLT 12MM SOCKET
RATCHET

1/2" FLAT WASHER

1/2" LOCK WASHER

M10-1.25 X 50MM HEX HEAD BOLT
M10 FLAT WASHER

M10 LOCK WASHER

M8-1.25 X 30MM HEX HEAD BOLT

| 58 FLAT WASHER

5/16" LOCK WASHER

bmm«ummu.ﬁ_.

ra—
BRI B B A BRI B KD R MY R

3 Ry

TORQUE WRENCH

STEP 1. Remove the contents from box and check for damage. Verify all parts are present. Read instructions completely

before beginning.

STEP 2. Remove factory shield by removing six 8mm bolis. Shield will not be reinstalled. SEE FIGURE 1.

STEP 3. Remove factory 10mm bolts. SEE FIGURE 2.
STEP 4. Determine passenger and driver brackets,

STEP 5.  Attach bracket using the supplied spacer tube, M10-1.25 x 50mm bolt, 3/8” flat washer and lock washer, M8-
1.25 x 30mm bolt, and 5/16" flat washer and lock washer per side. SEE FIGURE 3.
STEP 6. Attach Safari Bar to brackets using 1/2-13 x 2.00” hex head bolt, 1/2" flat washer and lock washer as shown.

SEE FIGURE 4.

STEP7 Level and adiust Safari Bar as desired and tighter: all fasteners. Recommended torque values are 45 Ft. Lbs. for

10mm bolts, 64 Ft. Lbs. for 1/2" fasteners and 23 Ft. Lbs. for 8mm bolts.




FACTORY SHIELD

Py 4

NOTE: REMOVE THESE 6 FACTORY 8MM BOLTS.

SHIELD WILL NOT BE REINSTALLED.

“FIGURE 1

FACTORY BOLT E
T

&

FIGURE 2 PASSENGER SIDE SHOWN

FIGURE 3 PASSENGER SIDE BRACKET SHOWN

FIGURE 4 PASSENGER SIDE BRACKET SHOWN

Rely on premium grille guards and bull bars by Black Horse if you’re looking for quality and efficiency.



https://www.carid.com/grill-guards.html
https://www.carid.com/black-horse/

	CBB-HYB6201 COVER
	CBB-HYB6201 1
	CBB-HYB6201 2
	CBB-HYB6201 3

